

PROJECT:	Product Check	PROJECT NO:	1505.21.1
		DATE:	7/7/2025
CLIENT:	Pasco Mine	LAB NO.:	B-15431

CA No.1450

SAMPLE LOCATION: Stockpile

SAMPLE DESCRIPTION: Fine Aggregate – Limestone Screenings

<u>Sieve Numb</u>	<u>er</u>	Percent Passing	FDOT Specifications <u>Section 902-5</u>
3/8"		100	100
No. 4		94	75-100
No. 8		75	
No.16		60	
No. 30		48	
No. 50		34	
No. 100		16	
No. 200		6.4	
FINENESS MODULUS:	2.73		
DATE SAMPLED:	6/20/2025		
DATE RECEIVED:	6/20/2025		
DATE TESTED:	6/27/2025		
SAMPLED BY:	СВ		
TESTED BY:	CB		

SHANNON R. SNYDER, P.E. Florida License No. 57019

This report contains information that is intended solely for the use of the client and noted assigns. This report shall not be reproduced, except in full, without written approval of Test Lab, Inc.